
Science of the Total Environment 917 (2024) 170370

Available online 26 January 2024
0048-9697/© 2024 The Authors. Published by Elsevier B.V. This is an open access article under the CC BY license (http://creativecommons.org/licenses/by/4.0/).

Limitations of a biokinetic model to predict the seasonal variations of 
nitrous oxide emissions from a full-scale wastewater treatment plant 

Siddharth Seshan a,b,*, Johann Poinapen a, Marcel H. Zandvoort c, Jules B. van Lier b, 
Zoran Kapelan b 

a KWR Water Research Institute, Nieuwegein, the Netherlands 
b Section Sanitary Engineering, Department of Water Management, Faculty of Civil Engineering and Geosciences, Delft University of Technology, Delft, the Netherlands 
[...]
The total AOB growth under aerobic conditions comprises biokinetic 
processes resulting in the fractions of AOB growth that lead to no N2O 
production or to N2O production from the nitrification by-product 
pathway. To maintain mass balance, the processes can be described as 
below, 

AOBAerobic = AOBBaseRate ×
(
1 − SWAOB,Denite

)
(5)  

AOBGrowth,NoN2OProd = AOBBaseRate ×
(
1 − SWAOB,Denite

)
×SWAOB,N2O (6)  

AOBGrowth,N2OProd = AOBBaseRate ×
(
1 − SWAOB,Denite

)
×
(
1 − SWAOB,N2O

)

(7) 

Using the above equations that describe the fractions of AOB biomass 
growing via the N2O production pathways, the mass of N2O is calculated 
as per the stoichiometry in BioWin’s Gujer Matrix. Finally, the third 
production pathway of N2O due to incomplete heterotrophic denitrifi-
cation was incorporated in the modelling of the denitrification sub-
processes. In BioWin ASDM, the denitrification processes have been 
modelled similar to the four step denitrification models reported pre-
viously (Ni et al., 2015; Schulthess and Gujer, 1996). Here, the ordinary 
heterotrophic organisms (OHOs) are described in a manner that allows 
for the acceptance of multiple substrates (NO−

3 or NO−
2 ) from the bulk 

concentration in the liquid. The substrates are then processed internally 
leading to either intermediate outputs or the end-product N2. With 
respect to N2O production during the heterotrophic denitrification 
processes, the amount of N2O produced from either substrates NO−

3 or 
NO−

2 is modelled using a switching function, 

SWOHO,FNA =
[HNO2]

[HNO2] + KiHNO2

(8)  

where, SWOHO,FNA controls the amount of NO−
3 or NO−

2 that is not 
completely denitrified to N2, due to the inhibition caused by the pres-
ence of FNA. FNA expressed as [HNO2] is the molar concentration pre-
sent in the bulk liquid, and KiHNO2 is a kinetic parameter that represents 
FNA inhibition, in mol/L. FNA inhibition of denitrification then leads to 

Fig. 2. Overview of the methodology employed in this study.  

S. Seshan et al.                                                                                                                                                                                                                                  



Science of the Total Environment 917 (2024) 170370

4

the accumulation of N2O. KiHNO2 signifies a threshold concentration, 
where if the bulk concentration is above this threshold, heterotrophic 
denitrification is inhibited due to FNA. To provide an example, if KiHNO2 

is reduced, this leads to lower FNA bulk concentrations causing inhibi-
tory conditions. Following Eq. (8), SWOHO,FNA becoming larger and 
therefore, a larger fraction of NO−

3 or NO−
2 is converted to an end product 

of N2O, instead of its reduction to N2. 

2.2.2. Gas–liquid mass transfer of dissolved N2O concentration 
The Aeration and Gas Transfer Model implemented in BioWin was 

used for the interphase transfer of N2O, from the liquid to the gaseous 
phase. The mass transfer model is based on the fundamental theory of 
surface renewal and is formulated as a mass balance. Furthermore, the 
BioWin mass transfer model adopts certain assumptions in its imple-
mentation — (i) the gas and liquid phases are completely mixed with 
uniform concentrations; and (ii) the gas holdup is considered constant. 
In applying the mass balance, the saturation concentration and overall 
mass transfer coefficient of each specie undergoing the gas transfer, 
including N2O, is determined. The saturation concentration is calculated 
using Henry’s Law expression which is implemented with a temperature 
dependency to account for local environmental conditions. 

2.3. ASDM-N2O emissions model calibration methodology 

Initially, the process configuration of the treatment process of the 
full-scale WWTP Amsterdam West (the Netherlands) was mimicked in 
BioWin by using the physical dimensions of the process units. Using the 
data from the sampling campaign, a list of the wastewater characteris-
tics specific to the full-scale WWTP’s wastewater were mapped into the 
BioWin ASDM inputs. In addition, long-term laboratory and online 
sensor data were prepared to be used in the biokinetic model, as detailed 
in Section 3.2. Data quality control was performed on the datasets. The 
data was filtered to identify any extreme anomalous/unfeasible values, 
which were then removed. Gaps in the dataset were filled using a 
combination of interpolation and by calculating the concentration of the 
missing days, using the previously available day’s mass values and the 
influent flowrate value available from the online sensor of the specific 
missing day. For the operating and environmental conditions, available 
online sensor data for key process parameters were used. The datasets 
were resampled to daily values for its input into the model. During the 
calibration procedure, the model fit was evaluated by comparing visu-
ally predictions with observed data. More specifically, the assessment 
involved visual inspection of time series plots of laboratory measure-
ments of effluent quality (Table 5) and online N2O emissions data. This 
was conducted to determine the model’s capability to accurately capture 
trends and magnitude of the corresponding variables being predicted. 

Necessary adjustments to calibrated kinetic parameter values were 
made manually to increase the accuracy of predictions. Specifically, the 
calibration procedure unfolded in two distinct stages:  

• Model Calibration to Predict Effluent Quality: The model was firstly 
calibrated to field data representing typical influent wastewater 
characteristics (such as influent nitrogen load), operating conditions 
and system performance (such as DO and MLSS concentrations) of 
the WWTP. Following best practices, steady-state modelling was 
conducted where physical characteristics of processing units such as 
the removal efficiency of the primary and secondary settlers, were 
fine-tuned. This was followed by conducting dynamic simulations 
where the biokinetic model performance on biological nitrogen 
removal was assessed. These simulations were conducted using the 
default BioWin kinetic and stoichiometric parameters. A summary of 
these parameters can be found in Tables S1–2, in the Supporting 
Information (SI). Based on the effluent quality predictions assessed in 
visual plots, specific kinetic parameters were fine-tuned to match the 
observed effluent quality. Additionally, the sludge retention time 
(SRT), and hence the wasting of sludge, was controlled. The SRT was 
calculated by the model, based on the predicted mixed liquor sus-
pended solids (MLSS) concentrations which were very close to the 
observed values.  

• Model Calibration to Predict N2O Emissions: The above model was 
further calibrated with a goal to achieve accurate predictions of N2O 
emissions. Table 1 lists the summary of the N2O model specific ki-
netic parameters in BioWin (described in Section 2.2.2) along with 
their default values that were subject to calibration. As it is not 
known a priori which N2O production pathways are active during the 
seasonal peak, the calibration procedure was conducted on a trial- 
and-error basis, where the N2O specific kinetic parameters of each 
pathway, as provided in Table 1, were individually altered. The ki-
netic parameters were modified with a goal of triggering the pro-
duction and emissions of N2O to match the seasonal peak. The 
predictions for all four seasons were compared with the available 
field data using visual plots to assess which N2O production pathway 
could provide accurate predictions. The range for alteration of the 
kinetic parameters was based on expert judgement and values 
available from limited previous investigations reported in literature. 
However, careful considerations were given to assess the feasibility 
of the values that would lead to a reasonable fit with the observed 
data. 

Fig. 3. Flowchart outlining the AOB growth processes while considering the N2O production pathways associated with AOB where SW represents the various 
switching functions implemented by BioWin as described in Eq. (2) and (3). 

S. Seshan et al.                                                                                                                                                                                                                                  



Science of the Total Environment 917 (2024) 170370

5

3. Case study 

3.1. Description of WWTP 

As mentioned earlier, the case study for this modelling investigation 
is the Amsterdam West WWTP which has a capacity of 1.1 million 
population equivalent (168 MLD) (Fig. 4). The raw influent wastewater 
is initially fed into a grit chamber which is followed by primary settlers. 
The settled wastewater is distributed to seven treatment lanes to conduct 
the activated sludge (AS) process for biological nitrogen and phospho-
rous removal. Due to the availability of the N2O data in a single lane 
only, this modelling study was restricted to 1 treatment lane as depicted 
in Fig. 5. The process configuration applied for the AS is the modified 
University of Cape Town (mUCT) process. The treatment lane is 
equipped with a bioreactor, having an anaerobic-anoxic-facultative- 
aerobic tank in series. The aeration control is executed by establishing 
the DO setpoint through a table that includes minimum and maximum 
NH4

+ concentration setpoints. The DO setpoint rate changes have been 
defined by the operators of the WWTP. Based on within which NH4

+

setpoint range the actual NH4
+ concentrations in the aerobic tank falls 

within, the DO setpoint is adjusted automatically in (near) real-time. 
The facultative tank serves the role of a swing tank and is used to in-
crease the denitrification or nitrification potential, based on the treat-
ment requirement. The biologically treated wastewater is then fed into 
secondary settlers, with decanters being present per treatment lane. 
Amsterdam West WWTP also possesses an extensive sludge treatment 
works that was not considered in the modelling and is beyond the scope 
of this study. However, the flowrate and quality characteristics of the 
reject water comprised of filtrates from the primary and secondary 
sludge thickeners and filtrate from the digested sludge thickener after 
the anaerobic digestor are included in the model (labelled as return 

streams in Fig. 5). This stream can influence the N2O emissions due to its 
relatively high load of N. 

3.2. Data 

3.2.1. Sampling campaign for wastewater characterisation 
The comprehensive sampling campaign in Amsterdam West WWTP 

was conducted between 11.07.2021–18.07.2021, inclusive. Flow pro-
portional daily composite samples for the raw influent and effluent 
wastewater were collected using an autosampler. The duration of eight 
days was deemed sufficient to give multiple data points and provide 
redundancy of measurements. Furthermore no drastic changes, such as 
special discharges of wastewater from industries, occurred during the 
duration of the dataset used for calibration. Therefore, it is expected that 
the composition and fractions of the wastewater will remain relatively 
constant (Chen et al., 2023). The following variables were analysed — 
total chemical oxygen demand (COD), filtered COD, total biological 
oxygen demand (BOD), filtered BOD, total Kjeldahl nitrogen (TKN), 
NH4

+, NO3
− , total phosphorous (TP), ortho phosphate (Ortho-PO4

3− ), total 
suspended solids (TSS), inorganic suspended solids (ISS) and volatile 
suspended solids (VSS). All water quality parameter analyses were 
conducted according to international and Dutch standard methods and 
protocols, as summarised in Table S3. This data was used to calculate the 
wastewater fractions relevant to Amsterdam West WWTP’s influent 
wastewater. In Fig. S1, the values entered in the Influent Specifier func-
tionality of the BioWin software, are depicted, which provided the 
characterisation of the domestic wastewater. The resulting list of the 
wastewater fractions as compared to BioWin’s default values can be 
found in Table S4. Based on the acceptable values obtained, the ASDM 
model in BioWin was successfully set up to conduct both steady state and 
dynamic simulations using historical data of the influent and the 

Table 1 
N2O model specific kinetic parameters and their associated N2O production pathways.  

Kinetic parameter Abbreviation Unit BioWin default value N2O production pathway 

By-product NH4
+ logistic slope SWAOB,ByProd – 50 Nitrification by-product 

By-product NH4
+ inflection point SNH+

4 ,MaxByProd mg N/L 1.4 Nitrification by-product 
Denitrification DO inhibition parameter KO2 ,Denite mg O2/L 0.1 Nitrifier denitrification 
Denitrification HNO2 half-saturation KHNO2 ,Denite g N/L 5.00 × 10− 6 Nitrifier denitrification 
Free nitrous acid inhibition concentration KiHNO2 mol N/L 1.00 × 10− 7 Heterotrophic denitrification  

Fig. 4. Amsterdam West WWTP (Source: Waternet).  

S. Seshan et al.                                                                                                                                                                                                                                  



Science of the Total Environment 917 (2024) 170370

6

operational conditions at the Amsterdam West WWTP. 

3.2.2. Treatment process data 
Historical laboratory measurements and online sensor data 

amounting to one year for the period 11/2020–10/2021 was used for 
model calibrations. Laboratory data on the influent and effluent quality, 
measured on the total volume of water entering and exiting the plant, 
respectively, and quality data on the sludge reject water streams were 
used. The following parameters were measured — COD, BOD, TKN, total 
nitrogen (TN), TP and TSS. The laboratory measurements are based on 
flow proportional composite samples collected every 3 days by an 
autosampler. In Table 2 and Table 3, statistics on the raw influent 
wastewater and treated effluent can be found, respectively. In the 
investigated treatment lane, installed online sensors, providing high 
resolution 1 min data on key process parameters was accessed. For the 
same 1-year period, the influent flowrate, MLSS in the bioreactor, 
recirculation flowrates, temperature of the mixed liquor, DO concen-
tration in the aerobic tank and facultative tank, return activated sludge 
(RAS) flowrate, waste activated sludge (WAS) flowrate and the sludge 
reject water streams flowrate were utilised as input to the biokinetic 
model. The measured data for the influent COD and TKN, aerobic tank 
DO and MLSS concentrations, and mixed liquor temperature are pro-
vided in Fig. S2. 

3.2.3. N2O emissions data 
The bioreactor units of Amsterdam West WWTP are covered, 

allowing for the capture of the off-gas emissions from the bioreactor and 
the direct measurements of N2O concentrations in the gaseous phase 
from the captured off-gas. Off-gas samples were fed into a non-dispersive 
infrared gas analyser (X-stream, Emerson, St. Louis, MO, US), which 
provided measurements every 15 min as a volume fraction (ppmv). 
These measurements were further processed using off-gases flow mea-
surements to calculate the mass of N2O emitted from the sampled 
treatment lane. Further information can be found in Section S.3. By 

exploring the N2O data for one year, covering all four seasons, a 
distinctive seasonal peak was found to be occurring during the spring 
months, as shown in Fig. 6. It was seen that during the months of March 
and April, 54 % of the yearly emitted mass of 6247 kg of N2O was 
emitted from the WWTP. In contrast, low N2O emissions were seen 
during the winter and summer seasons. The distinctive peak and the 
seasonal variations in the N2O emissions measured in Amsterdam West 
WWTP were in line with what was observed in other long-term moni-
toring campaigns (Gruber et al., 2021a). 

4. Results 

4.1. Model calibration results for effluent quality 